5/8” U—-BOLT BACKUP PLATE TOP MOUNTING BRACKET KITS
ASSEMBLY
(FOR LEGS) KIT LEG 5/8" U—BOLT 3/8" BOLT 3/8"8 TOP BACKUP KIT
i NUMBER DIAMETER ASSEMBLY ASSEMBLY FLATWASHER | MOUNTING BRACKET PLATE WEIGHT
| cd C30011017 11/4” C40034041 C40024012 C40031001 CW00346 CS00167 25.34
( | f— 30011018 11/2" C40034020 C40024012 C40031001 CW00346 CS00167 25.64
| = 30011019 1.3/4 C40034021 C40024012 C40031001 CW00346 CS00167 25.84
' 30011001 2" C40034022 C40024012 C40031001 CWO00049 CS00167 26.54
C30011002 |2 1/4” OR 2 3/8" | C40034023 C40024012 C40031001 CWO00049 CS00167 26.84
PLAN 30011003 21/2° C40034024 C40024012 C40031001 CW00049 CS00167 26.94
TOP MOUNTING BRACKET C30011004 |2 3/4” OR 2 7/8"| C40034025 C40024012 C40031001 CW00049 CS00167 2714
30011005 3 C40034026 40024012 C40031001 CWO00049 CS00167 27.24
C30011006 31/4 C40034027 C40024012 C40031001 CWO00050 CS00167 28.94
30011007 31/2° C40034028 C40024012 C40031001 CW00050 CS00167 2914
— 30011008 3 3/4" C40034029 40024012 C40031001 CW00050 CS00167 29.24
C30011009 4 40034030 40024012 C40031001 CW00050 CS00167 29.44
30011010 41/4 C40034031 C40024012 C40031001 CWO00050 CS00167 29.64
30011011 41/2° C40034032 C40024012 C40031001 CW00051 CS00167 31.64
C30011012 4 3/4 C40034033 C40024012 C40031001 CW00051 CS00167 31.84
C30011013 5” C40034034 40024012 C40031001 CWO00051 CS00167 31.94
C30011014 |5 1/2" OR 5 9/16°| 40034035 C40024012 C40031001 CW00052 CS00167 34.04
C30011015 6 5/8 C40034036 C40024012 C40031001 CW00052 CS00167 34.64
5/8" U-BOLT ASSEMBLY C30011020 8 5/8 C40034037 C40024012 C40031001 CW00053 CS00167 50.54
(FOR LEGS) 30011021 12 3/4” C40034039 C40024012 C40031001 CW00053 CS00167 53.44

LEG———=

ELEVATION

/BACKUP PLATE

SAFETY CLIMB DEVICE
(SHOWN TYPICAL)

3/8” X 3 1/2” BOLT ASSEMBLY
W/ (2) FLATWASHER EACH

\

EACH KIT CONSISTS OF

(3) TOP MOUNTING BRACKET
(2) BACKUP PLATE
(3) 5/8” U—BOLT ASSEMBLY FOR MOUNTING TO LEG
(10) 3/8”¢ X 3 1/2" BOLT ASSEMBLY
(20) 3/8"¢ FLATWASHER

UNLESS OTHERWISE SPECIFIED
ALL DIMENSIONS INCLUDE
FINISHES AND ARE IN INCHES

MATERIAL:

TOLERANCES: FRACTIONS * 1/16"
ANGLES + 1/2 DEG.
DECIMALS + .010”

TOP MOUNTING BRACKET

TOLERANCES DO NOT APPLY
TO _RAW MATERIAL

Sabre Industries")

Towers and Poles

DED

T FOR 12 3/4” O.D. LEG.

77/2710_|CHH|HHC
11/§§W DPJ|ZAK

12/27/04 [DLW|DEL DED

2> 12> >
O|0|1S

Kl
DED KIT FOR 8 5%8" 0.D. LEG.
Kl

SFOR11/4 101 3/4 0.D. LEGS

3/4/04 |KLEIKLE| REMOVED DASHES

= NI |0

2/19/04 |KLEIDLW] ADDED LEADING ZERO

REV| DATE  |DRW|CHK

DESCRIPTION

CONFIDENTIAL

This document and the information
contained herein is the confidential trade
secret property of Sabre Communications
Corporation ("Sabre”) and must not be
reproduced, copied or used, in whole or in
part, for any purpose without the prior
written consent of Sabre.

© 2009 Sabre Communications Corporation.
All rights reserved.

SAFETY CLIMB
TOP MOUNTING BRACKET

SIZE DRAWING NO. REV
DATE 4/12/02 B C300].]._2 5
DRAWN BY KLE SCALE PAGE
CHECKED BY DLW None 1 OF 1




